taren gy N P

. ’-
°r

ey

REQUEST FOR PROPOSALS

City of New Bedford,
Massachusetts

Sale and Development of 100-Acre Property
for Advanced Manufacturing Campus

RFP #22161070

Jonathan F. Mitchell
Mayor

City Council Property Committee
133 William Street
New Bedford, MA 02740




City of New Bedford, Massachusetts | Request For Proposal #22161070

Table of Contents

1. Advertisement
. Project Description
. Site Information

. City’s Objectives

g A W N

. Selection Process and
Submission Requirements

. Comparative Evaluation Criteria
Proposed Sales Terms

. Instructions to Proposers

© ® N o

. Proposal Checklist and Attachments

13

17
24
29
35
38



City of New Bedford, Massachusetts | Request For Proposal #22161070
[...]
into a Land Development Agreement (“LDA") with the City to govern the development of the
Froperty after the closing.

The City reserves the right: to reject any proposal that fails to meet the
requirements of this RFP, or which is incomplete, conditional, or
obscure, or which contains additions or irregularities, or in which errors
occur; to waive minor discrepancies; to permit a proposer

to clarify such discrepancies; to interview and conduct discussions
with some or all qualified proposers in any manner necessary to serve
the City's best interests; to waive any minor informality; to accept, in
whole or in part, any or all proposals; to designate a developer based
on written proposals received, without prior discussions: to reject any
or all proposals if deemed in the City’s interest to do so: and to take
whatever other or additional action that may be deemed in the City’s
best interest.

Any fees or other expenses associated with the RFP process are solely
the responsibility of each proposer. Instructions to proposers are set
forth more particularly in Sectign 8.

Project Descriplion



Sale and Development of
100 Acre Property for
Advanced Manufacturing Campus

Site Information

A. PURPOSE

The City of New Bedford (the “City”) invites proposals from qualified developers for the purchase
of a City-owned parcel on Hathaway Road, New Bedford, containing approximately 100 acres
{as more particularly described below, the “Property”) and the development of an advanced
manufacturing campus thergon,

Site Information



City of New Bedford, Massachusetts | Reqguest For Proposal #22161070

T =gl
—— i

Building layout conceptual only

KA TR A
B. DEVELOPMENT VISION

New Bedford is the vibrant economic and cultural hub of Southeastern Massachusetts, with a
growing population of 101,000. The City enjoys muitipte geographical advantages, including its
location at the intersection of two major highways (1195 and State Route 140), its coastline and
prominent deep-water port, and its access to other large metropolitan areas to the north and west.
The City’s diversified economic base, along with major cultural, recreational, and institutional assets,
continue to reinforce the City’s position as the region’s center. The City has a proud history as a
home to hard-working residents who are innovative, entrepreneurial, and creative. The local
economy is supported by a stable City government that is committed to modernizing public services,
transparency, and the fostering of economic and social activity in a well-designed urban setting.

The City seeks proposals from developers who will use the Property for advanced manufacturing
and serve as a catalyst for job creation, economic revitalization, and investment in the City. The
development of the Property will also compliment and coincide with the City's realization of its goal
of making the City a center for the emerging offshore wind industry. The vision of the development
of the Property is one that enhances the City’s brand, its economic competitiveness, and its
architectural and cultural landscape.

The City has established the groundwork to create an advanced manufacturing center by passing
a zoning ordinance, entitlied “Advanced Manufacturing Campus”, that encompasses the entire
Property, a copy of ordinance which is attached as Exhibit B and incorporated herein (the “AMC
Ordinance”). The successful proposer will prepare a Master Plan for the development of the
Property in close coordination with the New Bedford Planning Board. The AMC Ordinance permits
certain advanced manufacturing uses—such as research, development, or testing laboratories and
biotechnology faciliies—to be deveioped on the Property as of right, while certain other uses are
permitted through a site plan review or by obtaining a special permit. The AMC Ordinance
supersedes all other zoning district reguiations, except the Flood Hazard Overlay District.

Site Information



7

City of New Bedford, Massachusetts | Request For Proposal #22161070

C. PROPERTY DESCRIPTION AND USE

The Property is located on Hathaway Road, contains 99.86 acres of land, and is shown on
Assessors Map 121 as Parcel 86, and is described in a deed recorded with the Bristol (Fall River)
Registry of Deeds in Book 1447, Page 465, and the boundaries of the Property are shown on the
preliminary survey plan attached hereto as Exhibit A and incorporated herein.

The Property, together with the abutting City-owned property located at 581 Hathaway Road (the
“Abutting Property™), is currently used as an 18-hole municipal golf course, known as the Whaling
City Golf Course (the “Golf Course”). The Property is improved by a portion of the existing Golf
Course, with a club house and parking area serving the Golf Course located thereon. The club
house and the parking area will be relocated by the City onto the Abutting Property after the sale of
the Property to the successful proposer. The City will build a new ¢lub house and parking area on
the Abutting Property before use of the Golf Course ceases on the Property and amenities on the
Golf Course are demolished. The City will schedule its relocation plans in close coordination with
the successful proposer's plans to develop the Property.

1.Zoning

The development of the Property is governed by a zoning ordinance, entitled “Advanced
Manufacturing Campus” (the “AMC Ordinance”), that encompasses the entire Property and
supersedes all other zoning district regulations, except the Flood Hazard Overlay District.
A copy of the AMC Ordinance is attached hereto as Exhibit B and incorporated herein.

The development of the Property will be based on a Master Plan, prepared by the successful
proposer and approved by the Planning Board, which sets forth the proposed development of the
entire Property, even if certain portions of the Property area developed incrementally. The Master
Plan will show in detail the initial development of the Property as well as its future development and
various uses will be judged based on their compliance or consistency with the approved Master Plan.

The AMC Ordinance creates three (3) classes of permitted uses: Class A, Class B, and Class C.
Class A uses are those advanced manufacturing uses, such as research, development, or testing
laboratories and biotechnology facilities, that may be developed on the Property as of right by
obtaining a building permit, though some may require a site ptan review if they do not comply strictly
with the approved Master Plan. Class B uses, such as childcare centers, gyms, brewery and
distilleries and brew pubs and restaurants, as well as food halis and public markets, are permitted
as of right but subject to site plan approval from the Planning Board. Class C uses, such as retain
stores and services, professional or business offices, medial offices or clinics, banks, and caterers/
tood production, require site plan approval and/or special permit, depending on whether such Class
C use is contained wholly within a permitted Class A use.

Proposers are advised to review the AMC Ordinance with care before submitting their responsive

proposals. The selection of the successful proposer will depend, in part, on the concept plans
submitted by the proposers and the adherence of the concept plans to the AMC Ordinance.

Site Information



City of New Bedford, Massachusetts | Request For Proposal #22161070

2.Transportation Access

The Property is uniquely located to take advantage of multiple means of transportation. It is located
on Hathaway Road in New Bedford, has frontage on |-195, and has direct access to the State
Route 140 exchange, and is 24 miles from Route 24/1-95. The Property abuts an active rail line
and lies within one mile of the New Bedford Regional Airport.

3.Infrastructure

The 100-acre site is located of Hathaway Road, just south of the intersection of Interstate Route
140. The following utilities are available at or in the vicinity of the Property:

» Sewer

» Water

» Electric

» Gas

» Telephone
» Cable

3a) Infrastructure—Sewer:

The City owns and operates a wastewater and stormwater collection system that is managed by the
City's Wastewater Division. The City's wastewater treatment plant (WWTP) has a dry weather flow
capacity of 35 million gallons per day (MGD) and 75 MGD wet weather capacity is operated under
contract by Veolia Water North America. The City's wastewater and stormwater collection system
consist of approximately 300 miles of combined and sanitary sewers, 29 pumping stations and

27 permitted combined sewer overflows that help convey flow to the City's WWTP located at Fort
Rodman. The City's wastewater collection system and treatment plant are operated under NFDES
Permit No. MAG100781 with discharges regulated under Chapter 16 of the City's Code of
Ordinance. The City's stormwater collection system is operated under the EPA's 2016 Municipal
Separate Storm Sewer System (MS4) permit including all revisions as well as a municipally
approved Stormwater Management Rules and Regulations.

Based on the WWTP infiuent flow data, between 2016 and 2019, the average daily flow as
21.2 MGD (annual average} and the max day flow was 61.9 MGD.

The Property is serviced by an 8-in gravity sewer main in Hathaway Road that conveys flow easterly
to the Hathaway Road pumping station. The terminal manhole is located opposite the existing Whaler's
Inn and Suites, just east of the Property. There is no direct sewer line that services the Property.

The Hathaway Road pumping station conveys flow from the low-lying section of Hathaway Road via
a 6-in transite force main to a sewer manhole at the high-point of Hathaway Road, approximately
2,100 feet east of the pumping station. The pumping station is located at 388 Hathaway Road,
between the Irving gas station and the Sullivan’s Ledge Superfund Site. The pumping station
services the Suilivan’s Ledge treatment facility and adjacent commercial and residential areas.

Site Information



City of New Bedford, Massachusetts | Request For Proposal 22161070

The Hathaway Road pumping station operates with a duplex dry pit pumping system (one duty/one

standby) with two ABS dry pit pumps are equipped with 25 HP motors. The design flow is 1,026 gallons

per minute (gpm) at a maximum head of 118 feet. Based on run time data from the pumps, for June
2021 the average daily flow was 239,400 gallons per day (gpd) and the maximum daily flow was
336,100 gpd.

Copies of the wastewater record drawings are attached in Exhibit C and incorporate herein,

3b) Infrastructure—Water:

The City owns and operates and water transmission, distribution, and treatment system.
The City's Quittacas Water Treatment Plant (WTP), has a capacity of.

» Approximately 300 miles of piping, valves, hydrants,
» A 75-million gallon covered finished water reservoir,
» An elevated storage tank with an approximate 350,000 gallon capacity, and

» Two pumping stattons.

The great pond reservoir system has been determined to have a safe yield of 27.5 MGD of which
New Bedford is allocated 20.79 MGD based on its current Water Management Act permit.

The WTP utilizes a conventional treatment process including coagulation, flocculation,
sedimentation, filtration and disinfection. Fluoride and chlorine are added after filtration, with the
chlorine service as the primary disinfection. As water exits the plant, soda ash and lime are added
to adjust the pH and Alkalinity for corrosion control and chloramines, are added as a boost for
secondary disinfection.

Three transmission mains convey water to the City’s system from the 75 million gallon finished
water reservoir; two 36-in mains and a 42-in Prestressed Concrete Cylinder Pipe (PCCP) main
installed in the late 1950s that parallels the proposed site. Available flow and pressures will vary
depending on the water needs of the campus.

The Property is located in an area of the distribution system known as the Hathaway Road High
Service Area. This area is serviced by the Hathaway Road storage tank (located directly adjacent
to the proposed site) and the Durfee Street pumping station.

The Hathaway Road storage tank provides approximately 37.25-feet of vertical storage.
The estimated volumes that are required for the Hathaway Road storage tank under existing
conditions are as follows:

» Equalization Storage-Equalization storage is typically estimated as 10 to 15 percent of the
average daily demand. (ADD). Using demand data, the current ADD as about 0.90 MGD for the
Hathaway Road high service zone. Conservatively using a volume of 15 percent of the ADD for
the required equalization storage or about 0.15 MG (150,000 gallons). The tank currently provides
the necessary volume for equalization storage and operates at an elevation to maintain a
minimum of 35-psi throughout the service zone.

Sile Information



10

City of New Bedford, Massachusetts | Request For Proposat #22161070

Fire Protection Storage-1S0 requires a maximum needed fire flow of 3,000 gpm for a three-hour
period in the Hathaway Road high service zone at the intersection of Parker Street and Hathaway

Boulevard (near New Bedford High School). This equates to a required storage volume of 540,000
gallons for fire protection, which exceeds the total volume of the existing elevated storage tank.

>

¥

» Emergency Storage-The Durfee Street pumping station currently does not have automatic
standby power on-site. Because the existing tank is inadequate for the needed fire protection
storage, it currently provides no emergency storage for the Hathaway Road high service zone.
The high service area can receive supplemental supply from the main service area through
existing check valves, but not in sufficient volumes and pressures to properly augment existing
storage volumes in the Hathaway Road high service area.

Based on the required fire protection volume alone (540,000 gallons), the Hathaway Road elevated
storage tank is not sized to provide the needed fire protection to the Hathaway Road high service
zone, both now and in the future. With insufficient storage in the high service area (350,000 gallons),
water supply availability is jeopardized further when equalization storage is needed during high
summer demand conditions. Also, given that the Durfee Street pumping station does not provide
standby power, the City is left with no emergency storage in the Hathaway Road high service area.

The Durfee Street pumping station that supplies water to the Hathaway Road storage tank has two
pumps—a 1,600 gallon per minute (gpm) and a 3,000 gpm. The pumping station takes suction from
the 42-in PCCP transmission main.

The Property is serviced by an existing 12-in cast iron main instatied in the 1960’s, Typical domestic
pressures within this main are approximately 45-psi. It has been determined that this pipe is
undersized and cannot provide adequate fire flow.

3c¢) Infrastructure—Roadway:

The Property abuts Hathaway Road, which is a north south connector between Rockdale Avenue
and Shawmut Avenue. The road provides access to Route 6 in the Town of Dartmouth, located
approximately 1.5 miles south, and Route 140. Route 140 access is via a series of ramps located
approximately 3,000-feet north of the site. A portion of Shawmut Avenue is located in the MassDOT
Right of Way—starting at approximately the RT 140 overpass southerly for approximately 600-ft.
Hathaway Road is classified as a Major Collector.

The roadway is a two-lane road with a 60-ft right of way and 44-ft of pavement. There is limited non-
conforming bituminous concrete sidewalks on the south side of Hathaway Road. There are no ADA
facilities within the vicinity of the Property.

The Southeastern Regional Planning and Economic Development District (SRPEDD) has several
traffic counters in the vicinity of the project area:

» MS2# 6329—RT 195 at Hathaway Road
» Shawmut Avenue at RT 140 (Under)

SRPEDD’s ATR and TMC traffic count data is available through the MassDOT’s MS2 Transportation
Data Management System.

Site Information